

Poročilo o preskusu / Test Report

Št. / No.:

T211-0439/11

Datum / Date:

2011-12-07

Proizvod / Product	Listov / Pages
Thermoplastic material of rear side of Installation Box type U12C Material type: Polyac PA 765 (Chi Mei Corp.)	2
Naročnik / Applicant	Vrsta preskusa / Test procedure
TEHNOPLAST d.o.o. Zdravka Jekića 119, 22305 Stari Banovci, Serbia	Glow-wire test
Proizvajalec / Manufacturer	Št. Merjencev / No. of Items tested
TEHNOPLAST d.o.o. Zdravka Jekića 119, 22305 Stari Banovci, Serbia	1
Blagovna znamka / Trade Mark	Mapa predmeta št. / Subject File No.
Tehnoplast	C2011809
Standardi – predpisi / Standards - regulations	Kraj preskusa / Place of test
Applicant's requirements: IEC 60695-2-11:2000 (Glow-wire test)	SIQ, Tržaška c. 2 SI-1000 Ljubljana, Slovenia
	Opomba / Remark
	Test results are stated on page 2

Zaključek / Conclusion
Thermoplastic material was submitted to Glow-wire test at temperature 850°C according to above stated standards. Tested product complies with the requirements of stated standards. The test results relate only to the items tested. Date of receipt of test items: 2011-10-25 Date of performance of tests: From 2011-12-07 to 2011-12-07

Odgovoren za preskušanje / Responsible for the test

Tibor Kokelj

Vodja področja / Department Manager

Matej Žontar

1. Rezultati preskusov / Test results

Thermoplastic material was submitted to Glow-wire test at temperature 850 °C.

Standard (name of the test)	Conditions	Material tickness	Observations	Remark	Verdict
IEC 60695-2-11:2000 (Glow-wire test)	850 °C	1,8 mm	$t_i = 2$ s, $t_e = 28$ s, $h = 5$ cm	/	Pass

t_i – duration from the beginning of tip application up to the time at which the specimen or wrapping tissue ignites

t_e - duration from the beginning of tip application up to the time when flames extinguish (during or after the period of application)

h - the maximum height of any flame

2. Foto dokumentacija / Photo documentation

Complete Installation Box



Photo after glow-wire test

